CO/PTU/C0
!

SLIIHS SNOLLONULSNI
ATHINASSY 1LONAdO0™d

HHINAD LNO MHOM HLINSAJdOd
TOILLS

S6/vT/C0
9

‘1onpoid siy) asn 01 Aea 1931102 341 10) FTVANVIA LAOMNYOM 34 M0{[04]

"TYANVIN LOOMXYOM 243 Ul umoys se piemio] dvd MO va 24 pioy 01 dva INJWILSNIray
LHOIAH 2y osn ‘SJ1d Surwwiogod usypm "SASSAU AUV.LITIA 10 “ANITONI Suiwiojiad
10J ‘SutmeIp uo umoys se FINVYA LHOIUAN 243 ss0108 Yved LNFWLSNIAY LHDIAH 241 195

"AATATS J4TOM 2 U0 ONISNOH NId DNRUS
oy Jsurese 3sa1 03 31 mof[e pue NId-1l 2 %oeq jjnd pue dn @vd LVIS Bl ‘AVd LVAS dy isnipr o

(SALVTd LHDIAM YO IDNVIVITO ¥ddOUd MOTTY OL NOISNALXA D371 AHL ONISN
NAHM 4N AALSNrayv 39 LSNI AN VYA HONAE HHL ‘ALON) "‘MIUDISINNHL (1) 2uo

rm doejd ul MDFAN 21 21ndag “Aem ot e FINVUA HONAE 243 JO Juoly ay1 o3ut YDAN NOISNALX Y
DA oY Masu] "OFT ASVE 2y JO gV.L 21 Jo doj uo 1531 01 Nid-N oYl MO[je pu FA Vi

HONAG 241 3o oy a1 uo Amois dn ind ‘NOISNALXA DA 10 STHND D1 wuojiad 03 Apeas udym

Juraeap

uo umoys axeym Aperewixoidde NOISNALXA DT 24l 03 YIdNNG FFFGNY "OS NI #/€ (1) 2uo yoeny

'SAVO IWOOYHSNIA NI 91/6 (¥) 1n0j pue "SLAVHS AVd UATTON
() om1 Suisn ‘Suimep uo umoys se NOISNALXA DT 241 01 SAVd YATTOU () noj ajquuassy

(ATF3YA FLVLOY OL NOISNILXT DI

AHL ONIMOTIV LIA ‘AVTd FHL FAOWIY OL HONONT NOILDANNOD AHL NALHOIL)
"LON MO0T LHDIFH MOT NI /1 (1) 2uo pue ‘SYgHSVM "NI ¢/1 (2) 0m1 * 1709 "NI € X T/1

(1) suo Suisn ‘Suimelp uo umoys se NOISNILXT DAT Y 01 YDAN NOISNILXE DFT 24 2Jquidssy

9T

el
o~

)
(o]

o
e~

0c

SNOLLOMYLSNI ATIWASSY “YAINTD LNOMIOM HLINSAAOS 101LL8



877101 BODYSMITH WORKOUT CENTER. ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE:

ITEM NAME/DESCRIPTION QTY
I 2 X3 INCBOLT e !
2. S XIINUBOLT e, 2
3. S8 X 2-3/4 TN BOLT i I
4. 38 X 1IN.BOLT

5. 122 IN. WASHER

6.

7.

8.

9.

10.

.

12

3.

14.

L.

16.

17.

8.

19.

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

[

F———— BOLT LENGTH——]

BOLT LENGTH RULER:

_ 12 _ 12 _ 12 _ 12 _ 12 _ 12 _
1 _ 2 _ 3 ~ 4 _ 5 _ 6
| I I | ! | !

2
03/24/95

877101 BODYSMITH WORKOUT CENTER. ASSEMBLY INSTRUCTIONS

8. SECURELY assemble the BENCH FRAME to the UPRIGHT FRAME as shown on drawing, using two
(2) 3/8 X 3 IN. BOLTS, one (1) 3/8 X 2-3/4 IN. BOLT, six (6) 3/8 IN. WASHERS, and three (3) 3/8 IN.
LOCK NUTS.

9. Attach cight (8) PARAGLIDE STRIPS to both UPRIGHT TUBES on the UPRIGHT FRAME (FOUR
FOR EACH UPRIGHT) as shown in (DETAIL A) using the following steps:

»  Thoroughly clean all surfaces where the PARAGLIDE STRIPS are to be attached.

* Remove the PARAGLIDE STRIPS from the paper backing and firmly apply them to all shown
surfaces.

10. Attach eight (8) PARAGLIDE STRIPS to the bottom of both SADDLES as shown in (DETAIL C) using
the steps outlined in STEP 9 .

I Slide two (2) 1-1/4 X 5 IN. GRIPS over the DIP HANDLES of both SADDLES. (IF A LUBRICANT IS
REQUIRED, COAT THE INSIDE OF THE GRIP WITH RUBBING ALCOHOL)

12. Pull back the SPRING PIN on the UPRIGHT TUBES, and insert the SADDLES as shown on drawing,.
Slide the SADDLE down to the desired height and release the SPRING PIN into the hole.

13. Secure the SADDLES in place with two (2) THUMBSCREWS as shown on drawing.

14, To assemble the SEAT PAD to the WOLFF SLEEVE, start by sliding two (2) HINGE TABS over the
PIN of the WOLFF SLEEVE (ONE ON EACH SIDE) as shown on drawing, and SECURELY assemble
cach HINGE TAB to the SEAT PAD using two (2) 3/8 X | IN. BOLTS, two (2) 3/8 IN. LOCK
WASHERS. and two (2) 3/8 IN. WASHERS. (MAKE SURE BOTH HINGE TABS ARE ALL THE
WAY ON THE PIN)

15, To assemble the BACK PAD to the WOLFF SLEEVE, slide the two (2) remaining HINGE TABS over
the PIN of the WOLFF SLEEVE (ONE ON EACH SIDE) as shown on drawing, and SECURELY
assemble each HINGE TAB to the BACK PAD using two (2) 3/8 X 1 IN. BOLTS, two (2) 3/8 IN. LOCK
WASHERS, and two (2) 3/8 IN. WASHERS. (MAKE SURE BOTH HINGE TABS ARE UP
AGAINST THE OTHER HINGES)

16. Insert one (1) 1-3/4 IN. SQ. END CAP into the top of the LEG EXTENSION NECK as shown on

drawing.

17. Shide two (2) ROLLER PADS over each end of the SHAFT of the LEG EXTENSION NECK, as shown
on drawing . and hold in place using two (2) 9/16 IN. MUSHROOM CAPS.

18. Insert three (3) 1-3/4 IN. SQ. END CAPS into the ends of the LEG EXTENSION as shown on drawing,.

19. Insert two (2) 1/2 IN. FLANGE BEARINGS into the BUSHING on the LEG EXTENSION as shown on

drawing,

i

03/24/95



g

S6/¥T/E0 S6/vT/e0
¢ 14
“BULARID
uo umoys se FINVIA LHOTIAN 21 JO SAANL ASVE 24 03Ul SdVD ANT "OS "NI T (t) 1noj 1asu] L
(ANVIA HONA FHL ¥IANN ST OFTIASVE AHLNO dVL dHL LVHL
FUNS AMVIA) "Suimesp uo umoys se FW VYA HONIE 341 JO 1o} ai ot HAT ASYE 241 1ast] 9

‘SurmeIp o umoys se DT ASVE 243 JO SpUs 10g o1ul SJv D AN "OS NI T (T) o uasug ¢

"MIUOSTNNHL (1) 2u0 yum ejd Ut FATATS
AATOM 9U1 21003 "S9j0Y Juawisn{pe ay3 Jo SU0 03Ul Nid DNIJS U1 95eTUT “TuImeIp uo umots

se A VYA HONAI U1 JO PUd 343 19A0 11 3plis pue JATATS AATOA 941 U0 Nid ONIAJS 24 1oeq {ind R g

(ATAUNDAS ATIWASSY NId ONIHLS FHL 40 LON FHL NFLHOLL iii INVLIOdII iii)

(d T1IVLAQ) vt umoys se JATATS A4TOA 243 uo () duo pue ‘SAGNL LHOTYJN a1 uo
(2) om1 * SONISNOH NId DONIYJS 241 01 SAITINASSY NId DNIYAS (€) 221} 3{quuassy ATFUNDAS

2!

"SNId- AU
30 Spua 31 01 SLAN TVd (7) OM) yorRE pue ‘Fuimelp uo umoys se VYA HONIE 24 JO ONIHSNH
oy ySnoays NId-n (1) 2uo pue FATIATS AATOM 21130 DONIHSNE 24 Y5noa Nid-n (1) 2uo 1asuy

ol

‘sadLLIns
umoys je 01 way Ajdde Ajuiny pue Suryoeq Jaded ayi woly SATYLS AITDVUV 341 2A0WRY e

"PaYoEIIE 3G 0 IR SANY.LS FAITOV YV Y} 219UMm S30LLINS |[& UB[O A[YSNOIOY] e

. :sdars Suimopjo) oy suisn (v 1Iv.LAA)
:E>>o~_mmmSZm:U<mZOZDOmvm\/mwdwmmJO\sE_Hogmm_MmeD:O«i«dva:_m_o:ua:< ._

WASANN PUT HONTUA ATAVLSALAY
ALAHOLVY :AFFINOTA STOOL -

o A—OVNWVWV avd V_U<m £ mlWNMlOOwI— LV
[ o AﬁOmvacv avd 1Lvas oy NOA ,—LU#\FZOU :
Q e A~©©V&~©v ................................................................ avd ¥a11oy 7l mmﬂ~@&x@ NOA Al e
g e AﬂcmmeOV LAVHS dvd 349710 1 - .
T s Amomccvcv ............. NId-N 01 ‘NO mehﬂmm—ﬂ—ozn— Sl @N—me‘{ OLADVAUNS :
o A—OV@OVOV av.L AONIH 6 WQ&DQVNRQ&NN&NSVJ\AQQ% 707728 AH.L .
[ A—ONVNOCV .......................................... LANAQTIM NOISNALXT D71 Q i :
TR AﬁONPOVOV .............................. LIAGTIMA MOAN NOISNALXT D31 l
T e A—OMBOVGV ......................................................... LAQTIM T1aavs ‘9
| R U A—Owhcvcv ...................................................... LNGTA 53738V <
[ AHCOCQVWV LAGIM AATTTS 44710M b
[T A—Cvccmwv ...................... LAGIM ¥VE INTNISOIAY LHOAH c . ,
[ o chmbOVWV ............................................. LAGIM JAVIL HONAd T R ; S
[ s (LOTLOPG) wmmmmemeemmmsesesssmsss LAQTA AV LHONAN | 0ANOod mZO—F.U.DumZ_ ATAINESSY

Od [UI/Z8AHLDNISYHOUd YO
ALO NOILJdTIDSHA/HINVN INIL1 2

SLAV/SINGANATAA

ATANASSY ONINNIOFAG HHOATI SLUVI TTV INAOD ANV LIYOS

LSTT SLAVd ATAINASSY "JALNID LOONIOM HLINSAAOS 101LL8 ‘ -~ SNOLLDNYWISNI ATIINASSY MALINTD LAONYOM HLINSAJOd TOILLS




DASH &0 |

/m./\y@»OCOm STRIP (4)

DETAIL A

ﬂw%\kozom STRIP (4)

DETAIL C

3/8 LOCK NUT (3)

SADDLE

1-1/4 X 5 IN GRIP

3/8 IN WASHER (4)

3/8 IN WASHER @/’@

1-1/4 X 5 IN GRIP

DiP_HANDLE (2)

SADDLE l/l

SEE DETAIL C

SPRING PIN ASSEMBLY
SPRING PIN HO

UPRIGHT FRAME

BASE TUBE (2)

2 IN SQ END CAP (4)

3/8 X 3 IN BOLT (2)

MUSHROOM CAP §/16 0D (6
USING / ©)

DETAIL B

ROLLER PAD (6)

BENCH FRAME
THUMBSCREW

U—PIN

BASE LEG

2 IN SQ END CAP ANV\\@

3/8 IN LOCK WASHER (4)
SEE DETAIL A 3/8 X 1 IN BOLT (4)
SEE DETAIL B Ko7
HEIGHT ADJUSTMENT BAR \\\_ .
e 1 L
THUMBSCREW \\\ m ° e
SEE DETAIL A 7 i o A
— _ ’ ~
SEE_DETAIL B " o
) _ ° PIN
THUMBSCREW ! M
| . SEE DETAIL B
UPRIGHT TUBE (2) . _ °
_ ~ Q\@\@\
*a. " _ !
. /4\/ : \L SEE DETAIL C
~. e
. ~. =
m/ 3/8 X 2-3/4 IN BOLT
AW\ “ U—PIN -
° _ V\II SERIAL NUMBER 1/2 X 3 IN BOLT -
. : -~ LEG EXTENSION NECK
. _ .
: e 1/2 IN WASHER (2)
¢ : ~ ~o_1/2 IN.LOCK NUT LOW HT
o _ ~_ ~J
’ ! . ) o~
. | .
. ! N
o * /.{. ///
o " - // ~
J h
~ .

PAL NUT

BACK PAD

HINGE TAB (4)

PAL NUT

REVISIONS

REVY DESCRIPTION CHG NO | APPD DATE
A | NEW RELEASE - MGN | 3/94
B | UPDATE DRAWING 3 | oMT | 3/94
C | WOLFF SLEEVE WAS ~ ~
NOVA SLEEVE

D | CHANGED LABELS OMT | S/94
E |CHG P~GUDE PLCMT {.%336 | o | 12/94
F {cHe 10 MsHRM caps | 259 DLpt [Z/as

SEAT PAD

SEE DETAIL A - -

WOLFF SLEEVE

BUSHING

THUMBSCREW

- A’% 1/2 IN FLANGE BEARING (2)
ROLLER PAD SHAFT (2)-

@.‘/ 1-3/4 IN SQ END CAP (3)

LEG EXTENSION

(x| PARABODY INC.
CECHT = RAMSEY, MINNESOTA
. -
_FERRETTT ASSY INST, 877101
~ w?rm,_ 8 SIZE | DRAWING WO, —
R T ok 1 | D 64095
~ R awe | e [P0 oy [/ [PT0 owr | e

e BRI



